@ Clarion

MODEL PE-823A

Faricn: CLARION CO., LTD./exorwions: CLARION SHOJI CO., LTD. :

3, Kojimachi 5-chome, Chiyoda-ku, Tokyo, 102 Japan Tel.: (265) 2931 Telex: J22908, J22152 CLARISHO

Succursales outre-mer:

CLARION SHOJI (EUROPA) G.M.B.H. 2000 Hamburg 76, Schéne Aussicht 35, West Germany. Tel.: 220-7667 Telex: 41214969

CLARION SHOJI CO., LTD. (U.S.A.) 5500 Rosecrans Ave., Lawndale, Calif., 90260 U.S.A. Tel.: 213-973-1100 Telex: 66-4447

CLARION CORPORATION OF AMERICA 5500 Rosecrans Ave., Lawndale, Calif., 30260 U.S.A. Tel.: 213-973-1100 Telex: 66-4447

CLARION CORPORATION OF AMERICA, EASTERN DIVISION 421 North Midland Ave., Saddle Brook, N.J. 07662 U S.A. Tel.: 201-791-1200 Telex: 13805
CLARION (MALAYSIA) SDN. BHD. 9 1/2 ms. Bayan Lepas, Penang, Malaysia Tel.: 897-206, 897-334 Telex: PG 255 (Penang)

CLARION DO BRASIL INDUSTRIA E COMERCIO LTDA. Caixa Postal 5033, Sao Paulo, Brasil Tel.: 32-5161 Telex: 3821123

CLARION (HONG KONG) CO., LTD. 225 Ping Chau Gallery, Ocean Terminal, Kowloon, H K. Tel.: 3-675785 Telex: HK4922

@ - sPECIFICATIONS

Reproduceion ction: 4track, 2channel, 2program stereo Semiconductors: 41Cs, 2transistora and 1 diode
cassette tape player (Monaural tape Audio section  051-0035-00 ~ 04 x 2
playable) (HA-1406)

Tape speed: 4.75cm/sec (17/8ips) 051-0036-01, 02 x 2

Wow and flutter: Better than 0.44% (HA-1322)

S/N ratio: More than 40dB Alarm circuit  102-0373-00  x 2

Cross talk: More than 30dB (for adjacent (28C373)
channel) 0112-00
More than 40dB (for adjacent track) (151588)

Reproduction frequency: 50 to 10,000Hz * COMPONENTS VIEW:

F.F and REW time: Better than 90 sec (C-60)

Power output: More than 3.5W x 2 (for 10% Main unit 1
distortion) 285-0652-01 Guide label 1
More than 5.5W x 2 (for max, 280-3337-01 Owner's guide 1
volume) 281-0421-01 Warranty card 1

Alarm starting time: Within 8 sec e 3 T T T

Alarm frequency: 400 to 800Hz 300-4976-00 Mounting bracket 1

Alarm output voltage: 0.5 to 1.5V

Output impedance: 4Q x 2

Power supply voltage: D.C 14V (10.8 to 15.6V)

Negative ground
Power consumption: Less than 1.5A (at max, volume)
Dimensions: With 140m/m

Height 55m/m
Dept 150m/m
Weight: 1.8kg

by, T Printed in Japan 298-1788-00



300-5074-00 Mounting bracket 1

370-2851-01 Escutcheon 1

X
y
£

£,

A

e

LW

921-5701-01 Parts bag 1

2. 8. 8.0

734.5016-31 734-6010-31 723-5000-11 ool I
D-SEMS HEX BOLT D-SEMS HEX BOLT HEX NUT (Ms)
(MBX 0.8 16) (M5 0.8 % 10) (M5 x 0.8)

740-4000-10
Flat washer(M4) x10

852-2460-00
Extension lead X1

* FEATURES:

o Slot-in System

Slot-in system is employed for inserting cassette tape
so that cassette is automatically sucked in when pressed
s little.

oFF, REW Mechanism (with lock)

Operation and function has been well taken into con-
sideration in designing this small size car stereo with FF
and REW. Moreover, fast forward and rewind operation
has been made easy and simple by using lock mechanism.

oTape End Alarm

When the tape comes to end the tape end alarm ope-
rates and indicates it by an alarm tone(approx. 600Hz).

* ADJUSTMENT OF UNIT

1. Adjustment of the head azimuth

The azimuth can be adjusted by playing a test tape of 6.3
kHz-10VU, rotating clockwise or counterclockwise and by
altering the inclination angle of the head.

At this time, switch the program and adjust to obtain the
minimal azimuth difference between the forward and reverse
direction. After adjustment, tighten the adjusting screw by
using screw lock paint.

Insulated screw
driver for adjustment

( _) Clockwise

( ,) Counter clockwise
—Head azimuth
/' adjusting screw

Counter .
\ clockwise ~ Clockwise

3

2. Adjustment of pinch roller pressure

Press the center of the pinch. roller mounting piece with the
tension gauge in the play state and measure the pressure at
the moment when the pinch roller parts from the capstan.
The normal pressure is 250g ~ 350g.

If the pressure is not within the tolerance range, replace the
pinch roller pressure spring.

Roller case

Pinch roller pressure spnng

Adjusting hole

Pinch  roller

~Tension gauge measuring point
Reted pressure 300g 400g




3. Method of replacing the motor —

When it is required to replace faulty motor, follow the

procedure given below.

3-1 This disconnect the power cord of the motor from the
2P terminal using a soldering iror.

3-2 Remove the 3 screws with which the motor is fixed.

3-3 Remove the fixing screw of the motor pulley and take

of the pulley.

[NOTE] After replacing the motor, fix the screws by
means of screw lock.

? E’/ Motor set screw

Spring washer
-

1~ Motor pulley
_~Motor pulley set screw

Panel
,,//

* TROUBLESHOOTING: (Refer to the circuit diagram and printed board diagram)

[osouna ] b

Check CP1 voltage wp
(14V normal)

Normal » Check CP2 voltage »

(7.7V normal)

Abnormal (Power supply circuit ) *

Fuse blown (2A)

L1 (009-0603-00), L, (010-1686-00) open

SW faulty or mechanism faulty
C103: C104 short

Abnormal »

ICy, ICs; destroyed
R103 open

Ci02. R0z short
R, Rssy, C101 short

Normal ﬁ

Pre-amp circuit) »

Sound volume is low

Sound is distorted

(Output circuit) »

*T

Speaker voice coil open

CT,, CT, faulty or soldering faulty
Cis, Ces. C17, Co7, C16., Cgg short
IC,, IC5, destroyed

Head open

C3, Cs3 capacitor down

C10, Cgo capacitor down

I1Cy ~2, lcSl ~ 57 destroyed

Re (Rsg) resistance high

C3, Cs3 capacitor down

C10, Ce0 capacitor down

ICy ~3, IC5; ~ 5, destroyed

ICy ~,,1Csy ~ 59 faulty
C, C47. C104, C18 capacitor down

PE-823A



Cy1, Ce1 capacitor down
Ci6. Ce6 capacitor down

» —— Check CP3 voltage » Abnormal » —E R206, R213 blown

(9.4V normal) Q,, Cy03 short

Normal mp Check CP4 voltage Wp—— Abnormal M Cyq; short

(OV normal)
Normal » Q; short
R211, R212 blown
Q, faulty
C206 blown
Frequency abnormal * C206. C205. C204
R207, R208 resistance high
Alarm output appears ‘
i tape"is m’:‘:ﬁng ®) Check CP4 voltage Wp—— Abnormal W —— Raoy, Ry04. Raos blown
e ‘ (0.65V normal) R203. D201 short

C30;1 short or blown

Normal » Q, faulty
‘E0203 capacitor down

R206 short

PE-823A —4—



* EXPLODED VIEW:

®Main section

* PARTS LIST:

@®Main section

REF.NO. PART NO DESCRIPTION P.C.S || REF.NO. PART NO DESCRIPTION P.CS

23 |850-1822:00 | A lead 1

24 |851-2057-01 Speaker lead 1

3 370-2795-03 5 Escutcheon B 2 25 120-0020-00 Fuse (2A) 1
4 |380-3573-00 | Knob 1 26 | 012-3330-00 | Variable resistor 1
b 320-0221-03 Dustproof cover 1 27 012-3329-00 Variable resistor 1
6 341-1117-00 | Machined part 1 28 | 012-3377-00 : Variable resistor 1
7 750-1695-00 Spring 3 29 |017-0314-08 Pilotlamp 1
8 |820-4005-02 ! Vinyl tube 1 30 |714-3004-81 ! Machine screw(M3x4) | 6
9 380-3549-01 | Knob 1 31 |099-4178-00 PWB 1
10 |345-2682-00 | Rubber part 1 32 | 290-2567-00 : Label 2
11 [308-0861-00 | Front. er 1 33 | 285-0656-00 | Guide label 1
12 |310-0786-02 | Upper case 1 34 [051-0036-00 . Ic 2
13 311-0838-00 Lower case 1 35 714-4012-11 Machine screw(M4 x12) 2
14 347-0574-00 Paper part 1 36 714-3003-89 Machine screw (M3 x4) 8
15 |335.0680-00 ' Molded part 1 37 |[714-3003-81 | Machine screw(M3x3) | 2
16 330-4868-02 Pressed part 2 38 010-1686-00 Coil 1
17 | 750-1522-03 | Spring 1 39 |731-3006-40 : Tap tight (M3 x6) 2
18 313-0908-00 Heat sink 1 40 714-2004-10 Machine screw(M2 x4) 6
19 | 330-5750-00 Pressed part 1 41 | 099-4552-00 PWB 1
396-0 42 |099-4392.02 | PWB , 1

21 | 286.3678-00 E Set plate 1 || 43 |714-30086-81 Machine screw(M3x6) | 4
22 |850-1460-04 | A lead 1 44 | 725-0191-00 | Plate nut 2

—5— PE-823A



* MAIN AMP SECTION:

Rs

Rio2

R1o03

R1o4

Rs7
% PARTS LIST:

®Main Amp section

REF.NO. PART NO DESCRIPTION P.C.S | | REF.NO. PART NO DESCRIPTION P.CS
ICois | 051-0036-00 Ic 2 Cirer |180-1054-62 Electrolytic capacitor .
Ly 009-0603-00 Choke 1 Ciwz |180-4774-22 Elesirolytic_capacitor ;
Crsy  [141-102211 | Ral\ester capacitor 2 |[coe [1a1100215 | PoNFES gopacitor ;
Csss | 180-2254-62 Hlectrglytic capacitor 2 Cios | 180-3374-32 Electrolytic_capacitor ]
Cuss | 180-2264-22 oSy oo | 2 || R [111-s62132 s Shagsm 2
Cioeo | 042-0168-00 AL 2 Rese | 111-1211-32 Uiw 1500 25%) 2
Citi [152-3902-13 | BFopr gypppaciter a4 ||R 111121131 | Fim, resar

Coo |141-4722-11 B0 | 2 |[Re [nrzeera e 1
Gt [1o0 470022 i il NN | O s O e |
Cioz  [180-3374-22 ﬁgc\}'ggfc‘,‘:F,capaci‘°' 3 Rios 110-1091-42 I e 1
Cigrr [141-3932-13 o




* PRE AMP SECTION:

Rss

Rs4

Rs3  Rzo7

R20s R209

R20s  R210

R204

R203

Rz01
R3 Rs Ro1z Reit Reiz Rous Raos Rios Rz
% PARTS LIST:
®Pre Amp section
REF.NO. PART NO DESCRIPTION P.c.S || REF.NO. PART NO DESCRIPTION P.CS
ICis | 051-0035-00 ; IC 2 || Rise  [111-2241.22 e mastor 2
Q. 102-0373-00 ' Transistor (2SC373) 2 ||Rsss | 111-1031-22 | e TRl fa) 2
D) 001-0112-00 | Diode (151588) 1 Rios [ 114-1512:51 | LV A J 1
CLgl% | 180-4754-32 | (%3 gyle capacitor 14 11 R, b0 | 111-4721-31 | (T Asistor %) 2
Cz.52 151-4754-13 Ggamic, capacitor 2 || Rezzos | 111-3331-31 fi Baietor o) 2
Csss | 180-3364-22 | aovsyhs c@Pettor | o 1 Ruys 111-1241-31 | R B aEIor ) 1
Clidos | 141-1532-12 (508 B & e 5 || Reos 111-3931-31 | (W SR 590 1
Czo2 180-2264-21 | aSugy LS capacitor [ R 111-3331-22 (W S5RE T 50
Ca0s 180-1074-31 F{%ﬁ'?k;’g‘,fF,capaC“°' 2 [[Rae2 | 111-5621-22 W EERYT 50 3
180-4754-31 | ey ayle, capacitor | Ra1o 111-1231-22 | (O TSR 59 1
Con 180-1064-31 aSUTgNS capacitor | Rais 111-1221-22 (IR SR 506 1
Risi | 111-2231-22 O 35%0 Vs %) 2 || R 111-3321-22 | (W 5°5RET 590 1
Rus | 111-5631-22 | (W 58Ka Ys%) 2 Re1s 111-1041-22 R GORE 5%) 1
Rass [ 111-8221-22 | L We Ko s %) 2 '




* EXPLODED VIEW:

®Mechanism section

l
(o]
I

PE-823A



* PARTS LIST:

®Mechanism section

REF.NO. PART NO DESCRIPTION P.c.s || ReF.NO. PART NO DESCRIPTION P.C.S
42 020-0320-02 | DC motor 1
43  [610-0061-00 | Roller 1
44  |011-0242-00 Head 1
45 | 630-0686-02 | Brake A 1
46 | 630-0687-02 Brake B 1
47 |750-1696-01 ! Spring 1
48 630-0700-03 Flywheel plate 1
49 |631-0136-00 | Buch 2
50 630-0708-00 Eject arm 1
51 330-4896-00 Pressed part 1
52 630-0706-04 Lock arm 1
53 |631-0132-00 | Roller 1
54 630-0712-04 Frame C 1
55 *|631-0133-01 | Guide roller 4
56 |820-4020-02 Vinyl tube 1
57 |630-0895-01 ! Guide plate 1
58 345-2441-00 Rubber part 2
59 714-2605-81 Machine screw(M2.6x5) 1
) : mi 60 [714-231081 | Machine screw(M2.3x10) | 2
20 750-1533-00 Spring ' ‘ 1 61 714-2605-41 Machine screw(M2.6x5) 3
21 750-1667-00 Spring 1 62 714-2004-81 Machine screw(M2 x4) 1
22 | 750-1530-02 | Spring 1 63 |631-0154-00 ! Cap 1
23 | 750-1532-00 Spring 1 64 |714-3005-81 Machine screw(M3x5) 2
24 | 750-1529-00 Spring 2 65 |716-0249-00 ! Special screw 1
25 750-1527-00 Spring 1 66 714-2003-81 Machine screw(M2 x3) 3
26 750-1524-01 Spring 1 67 714-2604-81 Machine screw(M2.6x4) 8
27 | 750-1535-00 Spring 1 68 |732-2604-11 Sems screw (M2.6x4) 3
28 750-1536-01 Spring 1 69 750-1601-00 Spring 1
29 750-1615-01 Spring 1 - 70 743-1200-10 E-ring 2
30 750-1616-01 Spring 1 71 743-1500-10 E-ring 6
31 | 750-1461-00 Spring 1 72 |743-2000-10 E-ring 3
32 [073-0478-00 ! Terminal 1 73 | 743-2500-10 | E-ring 1
33 | 631-0185-00 Idler 1 74 | 743-3000-10 E-ring 13
34 |631-0181-01 | F.F lever 1 75 | 746-0625-00 : Special washer 1
35 | 602-0026-02 Belt 1 76 | 746-0626-00 Special washer 2
36 611-0033-01 Flywheel 2 77 746-0624-00 Special washer 2
37 |630-0757-01 Hold plate 1 78 746-0629-00; Special washer 2
38 |013-2690-05 | Switch 1 79 | 345-2442-00 | Rubber part 1
39 | 630-0725-01 Switch plate 1 80 |820-3015-06 Vinyl tube 1
40 |[073-0444-00 : Terminal 1 81 |728-2625-88 ! Rivet 1
41 603-0036-00 Motor pulley 1 82 742-3000-20 Toothed washer 1
83 | 716-0260-00 ! Speclal screw 2
84 | 960-2826-04 | Flame A assembly

—9— PE-823A



* PRINTED WIRING BOARD

00-6€21-G18

34m Q30713HS

MOTT3A

av3H

00-Z110-918

av3a vi03ds

(m>001)
00-0LE€-Z10 TOAIVE

AVHOD

20-02€0-020
HOL1ON

(VX06)00-08€€-210 TOA 3NOL

00-8£1%-660
amd

3L1IHM

00-8060ELE _ YNIS Lv3H
® i |
r .- o
m £ O
2 oo-+rr0€0 | 2 d > - 2
=S NOET ; e
I
1t 3 § »
" 03
: % X
[ il & $
W e £
[GRRETS 8 ¢
- - e o
st # [ 2O &g
3dund e ; % | O |
i 8
X AVED u o - 4 m
& ! "m £ °
o D
- o2 ! ] >
¥ 37dund it 1 s H A S =
. o
\ A0NE B 3LHM S ® [ _
A7)
[EEN)
JONVHO -
/ ud9 2507 a3y
\-l.
; h o
o
e
=}
=
o nd
00-681 €610 L s
M

N3349

)

:

+0-09% | -0G8

ni8

00-9891-010)

£

10-96€0- 6
ASSV H®3LTd

00-2281-068

$0-£G02-168

&
i




% PRINTED WIRING BOARD

20-02€0-020
HOLOW

av3H

(V¥X06)00-06€€-2L0  TOA 3INOL

00-Z110-918  QV3IT WVI03dS _)
——————,
(M3001) ﬁ\
0C-0LE€-ZLO  TOA Ve
(=} o
o 2L o 2 2 S c m
c > m 213
— m =< m o m
-4 r
N334D ] m
.y 00-8L1¥-660
AVHD o amd
x
N\
L
e oo ‘le
ec00 —1-8, : P W
0 T M €€00° |® _ 3 3

(VX0€) 00-62€€-210 T0A

3n78

MOTT3A
3n78

00-6€21-G18

3HIM Q3073IHS

00-v¥¥0-€20
AUNINYI L

a3y

MOTT3A

00-8060-€1€ ANIS 1V3H

37d4nd

00-£090-600 '
20-¥6€Y-660

% 31dund

% A0v1d EREN)
KT
[EERE)
39NVHO

ud9 2597y

00-0G£G-06€ 1HVd (3SS3Hd

TVNINY3 L

AVHD
N3349

NMOY8

00-681 €-€10
*MS

37dynd

+0-09% 1 -068

3n78
00-9891-010

al

10-96€0-vv6
ASSV H"3LT4

00-2281-068

+¥0-£G02-168

4
_




* CIRCUIT DIAGRAM

00-0800-0¥0 | £~110

00-2110-100 | '0ozg

€0~00-9€00~150 | 25'20|

¥0~00-GE00-150 | s°10|

D

4_ AN
H - w_O WL 902y .\Hn
20-02£0-020 'W 8 A »_.r 4 S _H_ 8° = e o
& o o
= 2 2 g g IYNINYEL
o P & iy Y]
Ww % 2 7% g
_
g : ALY
3 ms 0| HEES02Y Wygerozy L ¥-911020
. 2 02 <
udg 259 i, ? =}
% o
g <— —VW—4

05T o1y

1 W—e

10°08020  Y0OT *'2Y 10709020 :
£10 €£€0S2:20 €L£0SZ:10
i i, v g
00-9891-010%71 00-£090-600171 | 4+
O O o . . B o & o O O O &
ve 4 vy L P Hmu ¢
<P NE S 2
S R : &
ey B @ g & s R it g
= 5 - 3
3
HO
L & ; |
l L'7-911%0
ds T e |e2 fEad o eera
10 0£€-01 599 o RS 39°G 9%y
— & |a8 L
R < __W -
s —— &
BiE s . N
o ol b G10°0*<D W2 g8 esy & F
m W _.M e B 3 1 W
e dot €9 i ey
- | =
i
B - MA, )
5 o | = E: = NIATALY % ,
80-¥1€0-L1011'd 2 ) I8 o'z =
i o | 1S 3 ?
0 _ M. & . - “ &
I i .
|
|

dsy

LA k)

£€-01°0
I
|
|
|
ke

P L

< . z

o 2 _— 5 R
b N @ ; =

© s 9
: £ e )& HOY

L9911

N.v ) ;
7 107 L

¢
L §
&
[
i
<
|
|
¥
M52y




* CIRCUIT DIAGRAM

ve

00-0800-0v0 | £~110 A~
00-2110-100 | 102g oo MLy 902y
IR
£0~00-9€00-150 | 25°20] 20-02€0-0z0 'W 8 T8, - o PY HN o—
¥0~00-GE00-150 | 1519 NHF o £ @ » | g » TYNINYIL
5 =<5 5 So z
o e 5% 3 2 7% g g
& L
& y Q g “piozy
& S10°0 3 MEEOTY  yeerozy L Y-9T11070 AL
- z c0zy) - ©
wdg 2507 Mg 1itey s
>\<( . —O— Iy < =
(MFA)T POTY % 10708020  MOOT *'2y G10°0 9020 .
£10 'MS €/€0S2:20 €££0S2° 10
=0 AN > g
00-9891-010¢1 00-£090-600171 | 4+
° oo ° - °
12
> o
P S S —
N8 N
| =
> |
| HO1
I ! L 7-91¢50 !
L | ! L9110
ds o g [218 Tgoe
10 S i3 39" G 9%y
8|8 e %022 F<u =
(S ~ _n =
$ |31 3
_m 8,8 8
w — Pl 1
ERERS 2 '8
= |21 3
| = =
T ety | RE ? o xﬁ? °
80-¥1€0-£1017'd s To | 1|z m,m : |
- " IS) 83 | |sN ] ?
H = _._L o —v R @
z T - ° ° .| e - ° -~ o
2 [ NI - .
o o o 4 | &
= o B o | ; Ed
o 3 o ol 2 IS | R
o ! < S @
8 2 21 N =
0
.Yl._. H ° | ¥ HOY
L 9-9110
ds = —{1—s)
10 0EE-01510 3976 9%y e -
[
2°2-06% S
101710
§10°00




	PE-823A (Front)
	2
	3
	4
	5
	6
	7
	8
	9
	10
	10a
	11
	11a

